Skip to content

Commander 120 Replacement Parts

Use this diagram to identify the correct part for your boat. Click or tap the diagram to enlarge the image.  Scroll to see corresponding parts.

Commander 120

Commander 120

Rev Date: 01.23.2020

Locator

SKU #

Product Description

Product Link

1

9800440

Endcaps - Slidetrax Rail, (2pk)

Part not stocked by Wilderness Systems. We suggest you try TopKayaker.com who stocks many older boat parts.

2

9800405

Screw - Truss, 10-32 x 3/4 (5pk)

https://www.wildernesssystems.com/us/products/truss-screws-10-32-x-34-5-pack

3

9800247

Handle - Comfort Carry (2pk)

https://www.wildernesssystems.com/us/products/kayak-comfort-carry-handles-one-pair

4

9800248

Screw - Truss, 1/4-20 x 3/4 (5pk)

https://www.wildernesssystems.com/us/products/truss-screws-14-20-x-34-5-pack

5

9800249

Washer - Nylon, 1/4 (5 pk)

https://www.wildernesssystems.com/us/products/nylon-washers-14-5-pack

6

9800250

Logo - Wilderness Systems Chrome Dome (2pk)

https://www.wildernesssystems.com/us/products/wilderness-systems-chrome-dome-decal-2-pack

7

9800455

Wall - vertical, Commander 120 Bow w/brkt (ea)

https://www.wildernesssystems.com/us/products/bow-wall-commander-120-kayak

8

9800416

Screw - Flathead, #10 x 1-1/2" (5pk)

Part not stocked by Wilderness Systems. We suggest you try TopKayaker.com who stocks many older boat parts.

9

9800266

Bungee Cord - 1/4" X 20', BLK

https://www.wildernesssystems.com/us/products/bungee-cord-black-14-x-20-ft

10

9800444

Shaft - aluminum 23-3/4", Blk, (ea)

https://www.wildernesssystems.com/us/products/replacement-bow-thwart-commander-kayaks

11

9800217

Pad - Commander Bow Thwart (ea)

https://www.wildernesssystems.com/us/products/thwart-pad-commander-kayak-bow

12

9800411

Screw - Trusshead, 1/4-20x1-3/4 (5pk)

https://www.wildernesssystems.com/us/products/truss-screws-14-20-x-1-34-5-pack

13

9800257

Washer - Stainless Steel & Neoprene Combination, 1/4 (5 pk)

https://www.wildernesssystems.com/us/products/stainless-steel-and-neoprene-washers-14-5-pack

14

9800348

Washer - Flat, stainless, 1/4" (5pk)

https://www.wildernesssystems.com/us/products/stainless-steel-flat-washer-14-5-pack

15

9800259

Nut - Locking, Stainless Steel, 1/4-20 (5pk)

https://www.wildernesssystems.com/us/products/locking-nuts-stainless-steel-5-pack

16

9800414

Screw, Slidetrax, 10-32x5/8 buttonhead (5pk)

https://www.wildernesssystems.com/us/products/buttonhead-hex-drive-screws-5-pack

17

9800261

Washer - Stainless Steel, 3/16 (5pk)

https://www.wildernesssystems.com/us/products/stainless-steel-washers-316-5-pack

18

9800253

Washer - Stainless Steel & Neoprene Combination, 10 x 5/8 (5pk)

https://www.wildernesssystems.com/us/products/stainless-steel-and-neoprene-washers-58-5-pack

19

9800254

Nut - Locking, with cap, 10-32 (5pk)

https://www.wildernesssystems.com/us/products/locking-nuts-cap-5-pack

20

9800293

Slidetrax Rail,black, xx"

https://www.wildernesssystems.com/us/products/straight-slidetrax-rail-sot-decks

21

8023040

Kit - Slidelock Footbraces, Includes all Hardware (LH & RH)

https://www.wildernesssystems.com/us/products/slidelock-footbrace-kit

22

9800415

Screw - Trusshead, 14 x 3/4" (5pk)

https://www.wildernesssystems.com/us/products/truss-screws-14-x-34-5-pack

23

9800418

Washer - Neoprene, 1/4 x 5/8" (5pk)

https://www.wildernesssystems.com/us/products/neoprene-washers-14-x-58-5-pack

24

9800204

Pads - Thigh, Commanders, w/hrdwre, complete (R&L)

https://www.wildernesssystems.com/us/products/thigh-pad-kit-wilderness-systems-commander-kayak

25

9800255

Fastener - Push Rivet, Plastic (5pk)

https://www.wildernesssystems.com/us/products/plastic-push-rivets-075-6-pack

26

9800437

Assembly - Commander Seat, complete (ea)

Part not stocked by Wilderness Systems. We suggest you try TopKayaker.com who stocks many older boat parts.

27

9800020

Pad - Phase 3 Seat / Leg Lifter

https://www.wildernesssystems.com/us/products/phase-3-kayak-seat-replacement-pad-bottom

28

9800207

Pad - Commander Seatback (ea)

Part not stocked by Wilderness Systems. We suggest you try TopKayaker.com who stocks many older boat parts.

29

9800369

Fitting - LED Pull Ring (5pk)

https://www.wildernesssystems.com/us/products/led-pull-ring-webbing-5-pack

30

9800434

Assembly - Seat Mounting System, complete (R&L)

https://www.wildernesssystems.com/us/products/touring-thighbrace-kit

31

9800366

Deck Fitting - Jam Cleat (5pk)

https://www.wildernesssystems.com/us/products/jam-cleat

32

9800425

Rivet - Aluminum, AD66, black (5pk)

https://www.wildernesssystems.com/us/products/aluminum-rivets-ab66-058-10-pack

33

9800445

Shaft - aluminum, 224 cm, black (ea)

https://www.wildernesssystems.com/us/products/replacement-seat-thwart-commander-kayak

34

9800438

Seat Mounting Kit - Commander 120 (R&L)

Part not stocked by Wilderness Systems. We suggest you try TopKayaker.com who stocks many older boat parts.

35

9800298

Screw - Truss, 1/4-20 x 1 (5pk)

https://www.wildernesssystems.com/us/products/truss-screws-14-20-x-1-5-pack

36

9800419

Washer - Stainless, 1/4x1x1/16 (5pk)

https://www.wildernesssystems.com/us/products/stainless-steel-washers-14-x-116-5-pack

37

9800457

Bulkhead - Commander 120, stern (ea)

https://www.wildernesssystems.com/us/products/bulkhead-commander-120-stern

38

9800268

Bulkhead Sealant (Grey) 5 oz.

https://www.wildernesssystems.com/us/products/kayak-bulkhead-sealant-grey

39

8023063

Fitting - Slidetrax Tie-Down (4pk)

Part not stocked by Wilderness Systems. We suggest you try TopKayaker.com who stocks many older boat parts.

40

9800429

Fitting - Slide Trax Tie Down, Blk, molded (2pk)

https://www.wildernesssystems.com/us/products/slidetrax-molded-fitting-2-pack

41

9800430

Plate - Slide Trax,Brass (5 pk)

https://www.wildernesssystems.com/us/products/slidetrax-base-plate-brass-fittings-5-pack

42

9800413

Screw - Socket head, 1/4-20x1/2" (5 pk)

https://www.wildernesssystems.com/us/products/socket-screws-5-pack

43

9800439

Slidetrax Rail - aluminum, 143"/363cm, Black (ea)

Part not stocked by Wilderness Systems. We suggest you try TopKayaker.com who stocks many older boat parts.

44

9800426

Rivet - Aluminum,AB68, Black (5pk)

https://www.wildernesssystems.com/us/products/aluminum-rivets-ab68-07-10-pack

45

9800421

Washer - Stainless, Flat, #10 x 11/16" (5pk)

https://www.wildernesssystems.com/us/products/stainless-steel-flat-washers-1116-5-pack

46

9800407

Screw - Trusshead, 10-32x1-1/4" (5pk)

https://www.wildernesssystems.com/us/products/truss-screws-10-32-x-1-14-5-pack

47

9800262

Nut - Wellnut, 10-32 (5pk)

https://www.wildernesssystems.com/us/products/wellnuts-rubber-5-pack

48

9800211

Kit - Kayak Skid Plate incl. hardware

https://www.wildernesssystems.com/us/products/skid-plate-kit-commander

49

9800443

Skid Plate - Kayak, plate only

https://www.wildernesssystems.com/us/products/replacement-skid-plate-kayak-hull

50

9800422

Washer - Stainless/Neoprene #10x3/4" (5pk)

https://www.wildernesssystems.com/us/products/stainless-steel-neoprene-washers-34-5-pack

51

9800368

Drainplug (5pk)

https://www.wildernesssystems.com/us/products/replacement-drain-plug-5-pack

52

9800409

Screw - Trusshead, 1/4-20x3/8" (5pk)

https://www.wildernesssystems.com/us/products/truss-screws-14-20-x-38-5-pack

53

9800420

Washer - Neoprene, 1/4"x 1/2" (5pk)

https://www.wildernesssystems.com/us/products/neoprene-washers-14-x-12-5-pack